
 
 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Surface Water Treatment and 
Implementation of New Flotator System 

 

Hai Liu 

Bachelor’s Thesis 



  2 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

___. ___. ______      ________________________________ 

 

 

 

Valitse kohde. 

   



 3 

 

SAVONIA UNIVERSITY OF APPLIED SCIENCES   THESIS 

      Abstract 

Field of Study 
Technology, Communication and Transport 

 Degree Programme 
Degree Programme in Environmental Technology 

Author 
Hai Liu 

 Title of Thesis 
Surface Water Treatment and Implementation of New Flotator System   
Date 30/May/2017 Pages/Appendices 45 

Supervisor(s) 
Mr. Ville Matikka, Project Engineer 
 Client Organisation/Partners 
Savonia University of Applied Sciences 

 Abstract 

Nowadays surface water can be utilized in many ways, such as treated for drinking or other human 
consumption. But the humus present in surface water causes problems in water quality, both in household 
water production and distribution to consumers. The purpose of the surface water pilot plant is to clean surface 
water and produce household water for human consumption.  
The final purposes of the thesis were to make it clear that how the system of the surface water treatment plant 
works and to find out what needs to be taken into account when introducing a new flotator system. 
The thesis consists of four parts in general, introduction to the surface water treatment processes, the project 
on lab-scale tests, tests of the Savonia’s surface water pilot plant and tests of the new flotator system. The 
purpose of the project was to find out the optimal variable parameters of chemical surface water treatment in 
lab-scale tests. The main equipment was Flocculator 2000, which has been designed for flocculation tests 
under laboratory conditions, and aims to simulate the stages of the process more effectively. Coagulation 
forms in beakers sized 800 ml by Flocculator 2000. After sedimentation, samples from the upper liquid were 
taken for analyses including pH, color, iron, turbidity and chemical oxygen demand (COD). In this case, the 
main variables were the pH level and the dosage of PIX, with other conditions under the same circumstances. 
Optimization was known when tests were done by changing the parameters and analyses were done by 
laboratory methods. The results showed that when the pH level was 4.5 and the concentration of PIX was 95 
ml/m3, it reached the optimum. The tests of the savonia’s surface water pilot plant and new flotator system 
were based on the lab-scale tests. In the surface water pilot plant, different values of pH level and concentration 
of PIX were tested to determine if the values 4.5 and 95 were respectively the optimum. After some 
adjustments and analyses, the new flotator still needed further implementation. 
The results indicated that when the pH level was 4.5 and concentration of PIX was 95ml/m3, the surface water 
pilot plant treatment reached the optimum. When taken to field work, some improvements can be applied to 
the new flotator system. They are: 1) Expand the volume of new flocculation tank. 2) Connect one or two more 
flocculation tanks. 3) Slow down the rotation frequency of mixer to about 7 Hz in flocculation tank. 4) Turn the 
two inside walls of flocculation tank off. 

Keywords 

pH, PIX, COD, Flocculation, Flotation, Dispersion water, Optimization 

 



  4 

 

CONTENTS  

 

1 INTRODUCTION........................................................................................... 1 

2 THEORY OF SURFACE WATER TREATMENT PRCESSES .............................. 2 

2.1 Overview and introduction of the Savonia’s pilot plant ...................... 2 

2.2 Rapid mixing ......................................................................................... 3 

2.3 Theory of coagulation and flocculation ................................................ 4 

2.3.1 Basic content of coagulation ....................................................... 4 

2.3.2 Mechanism of coagulation .......................................................... 6 

2.3.3 Selection of coagulants ............................................................... 6 

2.3.4 Ferric Sulfate ............................................................................... 8 

2.4 Flocculation in the pilot plant ............................................................... 9 

2.5 Flotation .............................................................................................. 10 

2.6 Rapid sand filter .................................................................................. 16 

2.7 Disinfection ......................................................................................... 16 

2.8 Post chemicalization ........................................................................... 16 

3 LAB-SCALE PROJECT TEST ........................................................................ 17 

3.1 Operation with Flocculator 2000 ........................................................ 17 

3.1.1 Reagents&Apparatus ................................................................. 17 

3.1.2 Process of using flocculator 2000 ............................................. 18 

3.2 Analyses .............................................................................................. 20 

3.2.1 Analysis of Chemical oxygen demand ....................................... 20 

3.2.2 Color ........................................................................................... 23 

3.2.3 Iron ............................................................................................ 24 

3.2.4 Turbidity ..................................................................................... 25 



 5 

3.3 Results and discussions ...................................................................... 26 

4 COMPARISON WATER QUALITY RESULTS FROM SAVONIA’S PILOT PLANT 32 

4.1 Hypothetical values of parameters in analyses based on project ..... 32 

4.2 Results and discussions ...................................................................... 33 

5 INTRODUCTION OF THE NEW FLOTATOR SYSTEM .................................. 36 

5.1 Overview and introduction ................................................................. 36 

5.2 Operation and adjustment of the flotator .......................................... 36 

5.3 Results and discussions ...................................................................... 40 

6 CONCLUSIONS ........................................................................................... 42 

7 REFERENCES .............................................................................................. 43 

 

 

 

 

 

 

 

 

 

 

 



  1 

1 INTRODUCTION 

 

The purpose of the thesis is to introduce the surface water treatment processes, 

especially flocculation and flotation, and to find the optimal parameters in plant 

treatment and to find the implementation of the new flotator system. The lab-scale 

project is to find out the optimal variable parameters of chemical surface water 

treatment. Its raw water source is surface water from the bottom of Lake Kallavesi 

and pumped by the University of Kuopio’s fish farm.  

One of the main equipments in the thesis was Flocculator 2000, which has been 

designed for flocculation tests under laboratory conditions, and aims to simulate the 

stages of the process more effectively. This equipment has six control units, and 

each of them can be connected to an agitator. The control of six agitators is 

individual, which means six different tests can be run separately at the same time. 

Flocculation forms in beakers sized 800 ml by Flocculator 2000. After sedimentation, 

samples from the upper liquid are taken for analyses including pH, color, iron, 

turbidity and chemical oxygen demand (COD).  

In this project, four agitators run with four corresponding 800 ml beakers at the same 

time in each test. The main variables are pH and PIX. PIX is the term for Ferric 

Sulfate, formula of which is Fe2(SO4)3. PIX is a coagulant causing coagulation and 

flocculation. While changing the value of pH and the dosage of PIX, it keeps other 

parameters as constant conditions. Given the pH range from 4.0-5.5 and the dosage 

of PIX range from 80-120 ml/m3 based on previous experiment estimation, four points 

of pH are 4.0, 4.5, 5.0, 5.5, and four points of PIX are 85, 95, 105, 115 in this project. 

PIX and pH levels which gave the best results in the laboratory tests were then used 

in Savonia’s surface water treatment plant. Aim of this was to clear out the water 

quality after flotator and based on these values, try to start using new flotator which 

have different feeding of dispersion water compared to Savonia’s flotator. Samples 

for analyses both in Savonia’s pilot plant and new flotator system were all taken from 

the output after flotation process. 

  



 

 

2 

2 THEORY OF SURFACE WATER TREATMENT PRCESSES 

 

2.1 Overview and introduction of the Savonia’s pilot plant 

The purpose of surface water pilot plant is to clean surface water or groundwater and 

produce household water for human consumption. Humus residues and chemical 

residues in humus sedimentation are the main problems to be dealt with in surface 

water because the concentrations of them usually exceed the quality standards values. 

Humus in surface water can cause problems of water quality in both household water 

production and distribution to people, such as disinfection by-products, re-growth of 

microbes and harms on water taste and smell. On account of the risk to human health 

caused by the by-products of chlorine reactions, many waterworks in Finland have 

used safer methods instead of chlorine, such as chloramine disinfection, ozonation (an 

very expensive way) and UV radiation. In disinfection, a way to keep the balance 

between the control of treatment by-products and reaching the standards of water 

hygienic quality is necessary. To some extent, the need for disinfection can be reduced 

in surface water treatment pilot plant by more effective removal of nutrients which is 

necessary for microbes in the distribution work. (Kettunen, J., Utriainen, P. & Janhunen, 

M., 2014) 

This surface water pilot plant (Figure 1) in Savonia University of Applied Sciences is 

for running chemical test drives, disinfection methods, teaching and testing measuring 

and monitoring devices. Its raw water is the same as that of project of lab-scale tests. 

The maximum production rate for water of the plant is about 3 m3/h. In terms of 

technical steps, the process of the treatment plant can be divided into the following 

parts: adding of chemicals, rapid mixing, flocculation, flotation, rapid sand filtration, 

disinfection and post-chemicalization (pH control). The analytical tests were based on 

those of the lab-scale project. 



  3 

  

Figure 1. The surface water pilot plant (Kettunen, J., Utriainen, P. & Janhunen, M., 

2014) 

2.2 Rapid mixing 

Mixing is closely linked to agglomeration and flocculation. In the plant, rapid mixing is 

for adding chemicals, where mixing of coagulants and raw water and pH adjustment 

take place simultaneously. It is of importance for the flowing processes such as 

flocculation (in slow mixing step) and flotation. In this step, the pH level is adjusted 

and then maintained until the filtration step. There is a propeller mixer in the rapid 

mixing tank. From the past summarized experience, that higher the mixer speed, the 

better the mixing efficiency. The speed of the propeller mixer is maintained at 

approximately 1,200 rpm. PIX as a coagulant and lime (calcium hydroxide) as pH 

adjustment chemical are added into the rapid mixing tank. Microflocs begin to form 

from the rapid mixing step called agglomeration. At the next stage slow mixing, 

flocculation takes place, where lager flocs (macroflocs) form. The duration of rapid 

mixing is different from slow mixing (flocculation). Rapid mixing usually lasts for less 

than one minute, however, slow mixing lasts from a few minutes to half over an hour. 

(Kettunen et al. 2014) 

 

 



 

 

4 

2.3 Theory of coagulation and flocculation 

In real life, most people mix coagulation with flocculaton. But actually they are two 

different processes when it comes to detail. Coagulation is the phenomenon of 

particle coagulation. Agglomeration and flocculation are collectively known as 

coagulation. Agglomeration refers to the process that addition of certain dissolved 

salts in the water make the suspended solids or colloidal particles adsorb and 

combined with each other forming larger particles, and then those precipitate in the 

water. Flocculation refers to the process by which the microparticles adhere to each 

other by the action of the adsorbent bridging bridge. The stabilized colloids are 

agglomerated together, which is called agglomeration. Coagulants are mainly used 

for the purification of drinking water and industrial waste water, special water quality 

treatment (such as oily waste water, printing and dyeing paper-making waste water, 

smelting sewage, including radioactive properties, containing Pb, Cr and other toxic 

heavy metals and F-containing sewage). It is very important to choose a suitable 

coagulant according to the technological conditions of the water treatment plant, the 

raw water quality and the water quality target after treatment. Both flocculation and 

flotation are the most important parts in the thesis, not only because these two  

processes are essential in whole treatment, but the samples in pilot plant and new 

flotator system were all taken from the output right after the flotation. Flotation 

process is connected to the flocculation process. So the adjustments and comparison 

are based on the two processes to find out the optimum and implementation.   

 

2.3.1 Basic content of coagulation  

Water turbid impurities are large and small, small suspended impurities settling very 

slow, or even close to not sink. The particles remain dispersed in water and cannot 

settle. After the coagulation process, the suspended impurities, destabilized colloidal 

particles, and pharmaceutical reactants are bonded to each other to become larger, 

visible, easy to sink filter flocs. 

The coagulation process can be divided into several stages of rapid mixing, 

agglomeration and flocculation. When the chemical is put into the water, stirred 

vigorously, so that the two are evenly mixed in the twinkling of an eye. The chemical 

reaction and the stabilization of the colloid (called coagulation) are usually completed 

in a few seconds. And then through the appropriate strength of the mixing and 

turbulence in the flow, reaction products, colloidal aggregates and suspended 



  5 

impurities collide combine with each other forming one kind of strong and coarse floc, 

which is called flocculation. It usually takes 5 to 30 minutes or so to complete. (Tang, 

1996) 

There are many factors that affect the coagulation process. The main factors are: pH 

value, turbidity, temperature, chemical composition and stirring conditions and 

coagulant composition. The agitation test is still the most commonly used method of 

designing and managing the coagulation process. Through the mixing test can be 

determined: ① the type of chemical agents, dosage, dosing sequence and location; ② 

agglomeration and flocculation of the two stages of mixing strength and time; ③ pH 

test. In a group of beaker of the same size (also known as cup test), each beaker has 

a stirrer. The stirrer speed can be adjusted, but the whole group of agitator speed is 

the same. (Tang, 1996) 

In the coagulation process, what mainly acts the role of colloidal stabilizer is called 

coagulant. The agent that makes the small suspended impurities and destabilized 